

भारतीय पैकेजिंग संस्थान
INDIAN INSTITUTE
OF PACKAGING



E-2, MIDC AREA, POST BOX NO. 9432, ANDHERI (EAST), MUMBAI - 400 093.
Phones : 2821 9803 / 2821 9469 / 2821 6751
FAX : 91-22-2837 5302 / 2825 4631 E-Mail : lip@bom4.vsnl.net.in • URL - http://www.lip-in.com

LABORATORY TEST REPORT

Forms / Formats, Issue-1, Rev.1 date 29-11-2003

Title: Amended Test Report

Test Report No: 1/350/2006/LAB/M-3

Form/Format No.: 33

Page 1 of 2

Date: 01st September, 2006

1. Title of the test: Resistance to Acid / Resistance to Detergent / Screw Withdrawal Strength
2. Sample received from: M/s. Aashhish Pliast,
- a) Name & Address: S.No. 114 / 1- 2, New Urse Road,
Vadgaon Maval,
Tal. Maval,
Pune - 412 106
- b) Contact Person: Mr. Sunjay Shah
3. Ref. No. & Date: Letter dated 21-06-2006.
4. Sample Details: One sample said to be Proto Type 30 mm thick ABS Door with PUF Insulation
5. Sampling Plan: Sampling done by the party
6. Environmental Test Condition: $27 \pm 1^{\circ}\text{C}$ & $65 \pm 2\%$ RH

7. Test / Results:		Tested as per
1. Resistance to Acid (Sample dipped in HCl. at 40°C for 4 Hours)	: No changes observed in colour and finish	As Per Party's Request
2. Resistance to Detergent (Sample dipped in detergent solution at 40°C for 4 Hours)	: No changes observed in colour and finish	As Per Party's Request
3. Screw withdrawal Strength (kgf) Ave	: 220.50	As Per Party's Request

8. Test Specification:

sted by TNM

Asst. / Dy. / Jt. Director

N. C. Saha
N. C. SAHA
PROFESSOR
LABORATORY DIVISION